: . ID: OCT 23'9g

- 13:34 No.o2s P.0O

TRACTEUR TONDEUSE
MANUEL PIECES DE RECHANGE

MODELE C3560-570

Printed in U.S. .
Pidce No, 324524A rinted in A



I
TRACTEUR TONDEUSE 39~

) i

D:
MODELE Cdbbu-9/70
TENSEMBLE CHASSIS & CAPOT

0CT 23'9g

13:35 No.o2s F.C

27

YOYEZ ASSEMBIEAGE 24
EN IXSPONIBILIT|
TONDEUSE

VoyeEz
ASSEMBLAGE
- EN DISPONIBILITE
J TONDEUSE

___F_.,-r'"

VOYEZ

SUPPORT D'ESSIEY

AVANT

TOUTES LES PIECES NON
REFEREES SONT

UTILISEZ DESY PIECES D'ORIGINE POUR CON. INTERCHANGEABLES AVEC
SERVER L'APPLICATION DE LA GARANTIE, LEURS OPPOSEES, 3241804




LRl N e T hnd B 1 ¥ § WY

OCT 23798

13:35 No.026 P.0.

<

Tr

ID
T s IIIUHLI—I— UH“UU‘\I' L
Key# Parts Description
1 321708-860 FRAME, LF MAIN PS20/IF42360
2 310005 FOOTPAD, LH
3 310008 FOOTPAD, AH
4 809238 FASTENER, RATCHET
3 5B8089-853 BRKT.GRILLE, LH.
& GBOB8-853 BRKT GRILLE R.H.
7 313541-853 BRACKET, FRONT AX[E
8 056030 SCREW, S16-18X.75WDFLLK
] 0&68273 NUT, 5/16-18 HXWDFLLK
10 300440 GUIDE, BELT, RIDER
11 01498 NUT, 5/16.18 REGHEXCTRLK
12 308207 BOLT, 626X2.180 KHSH
13 0308008 NUT, 1/2.13 REGHCTRLK
14 0122207 SCREW, 3/8-16X2.00 HHG
15 2483 WASHER..SQSDX'!.EGDX.O? BELLVIL
18 01400 NUT, 3/8.18 REGHXCTRLK
17 200628 GUIDE, SHORT BELT RIDER
18 0124824 NUT, 6/16-18 HEXJAM
19 0271150 NUT, 3/8-16 HEXKEPS
20 309657.850 CONSOLE, H14/H16/8TL 5TD SHIFT
21 035497 SCREW, 8/16.18X 50 WAHHTAP
22 00058346 SCREW, 1/4-20% .50 WAHHTAP
23 824071.853 DASH, STEEL
24 0005348 SCREW, 1/4.20% 50 WAHHTAP
25 0005338 SCREW, 1/4-20X .63 HHWATAP
25 650352 NUT, 1/4.20 WOFLLK TOPLOCK
27 314053 DASR, LOWES NG GRAPHICS SUS
28 0005338 SCREW, 1/4.20% 53 HHWATAPR
25 060352 NUT, 1/4-20 WDFLLK TOPLOGK
30 57468.860 HOOD, LOWES H-19
31 §7483-860 PANEL, 8IDE HGOD,LH
32 §7482-860 PANEL, 8IDE HOGH RH
3% 01503 SCREW, 10-16% 50 WAHHTAR
84 58143 CLIP, U-TYpE, TINNERMAN
as 57470 SPRING, HOOD SINGLE cYL.
a6 303054 ASSY, GRILLE G-13 LOWES
az 303052 GRILLE, LOWES G-13
a8 57473 LENS, LOWES
3 70566 DECAL., REFLECTOR,GRILL
40 057706 SCREW, #6 X .80 PLASTITE
41 048050 SCREW, 1/4-10x 75PHPNTAPR
42 35140 BOLT, .a75% .500 HHSH &/16. 18
43 01498 NUT, s/16-18 REGHEXCTRLK
44 300196-853 BRACKET, GRILLE
45 049050 SCREW, 1/4-10% 75PHPNTAR
48 o4 LANYARD, HOO
47 0180018 SCREW, 1/4.20% 82 MMC
44 ¢120280 WASHER, REGSPTLK 263X 49X 07
4% ¢1502 NUT, 1/4-20 REGHEXCTRLK
50 67478 SPRING, HOOD LATGH
51 324524 PARTS MANUIAL ENGLISH
52 322810 OPERATOR'S MANUAL, FRENCH
83 324253 AlR ASSIST MANUAL, FRENCH
54 217077 GRASS CATCHER MANUAL, ENGLISM/FRENCH

{ Indicates STANDARD HARDWARE ITEMS.,

aty.

1
1
1
1
1
1
1
.1
&
1
1
1
1
2
2
2
1
1
1
1

2
1

1
2
4
4
i
2
2
1
1
1
8
2
1
1
1
1
1
3
8
2
2
1
3
1
2
1
3
1
1
1
5
1

a

2

]
3




LRV o L B B S W lvu:ul-vul- VUIQ.EVH_-E Nkl Bl Nl N B Wl S W DCT 23’98 13:36 ND-O26 P-OS
ENSEMBLE CHASSIS & CAPOT

VOYEZ SIEGE
" & QUINCAILLERIE

VOYEZ
CLE ¥22

TOUTES LES PIECES NON

REFEREES SONT
UTILISEZ DES PIECES D'ORIGINE POUR CON- INTERCHANGEABLES AVEC
SERVER L'APPLICATION DE LA GARANTIE. LEURS OPPOSEES. 324153A




ID: OCT 23°’9g 13:36 No.026 P.06

Key# Part# Deseription Qly.

84 58367-860 PLATE, SEAT 1

65 310680-860 BRACKET, F.5 SEAT SUPPORT 2

66 20507 BOLT, 437X .166 HHSH 5/16-18 2

87 01498 NUT, 5/16-18 REGHEXCTRLK 2

68 048901 SCREW, 5/16.18X .63 HHC 4

69 01498 NUT, 6/16-16 REGHEXCTRALK 4

70 57183 SPRING, SEAT 2.63LG,1.400D 2

7 300284-952 CLAMP, SPRING 1.174D 2

72 644814 SCREW, 1/4-20X .75 HXWATAP 2

73 §6007 COVER, SEAT SPRING 1.510%1.0LG 2

74 58334860 FENDER F-5 SUS LF 1

75 0605346 SCREW, 1/4.20X .50 WARHTAP 4

76 0122017 SCREW, 6/18-18X1.00 HHC 2

77 0446383 WASBHER, FLAT .378X .B8X.082 4

78 $1498 NUT, 5/16-18 REGHEXCTRLK 2
77.5"

70 55021 TRIM, STRIP BLAGK

0 STANDARD HARDWARE ITEMS




ID: OCT 23°'gs8 13:37 No.026 P.o7
TRACTEUR TONDEUSE 39" MODELE C3560-570

ENSEMBLE SUSPENSION TONDEUSE

VOYEZ AILE

-
-
-

VOYEZ SIEGE
Q=)

F"'fﬁ

]
.

VOYEZ ! 4 {{<*;.>°5'°,-
CLE 861 VOYEZ'.WY

CLEMIT "l
29

g
74 ——F”@
ey
2 » VOYEZ CHASEIS
27 PHINCIRAL
% WN. B
] o6 ! 21
24-—@-’”’ %.;z
B 3 2
304"
TOUTES LES PIECES NON
REFEREES SONT

UTILISEZ DES PIECES D'ORIGINE POUR CON- INTERCHANGEABLES AVEC
SERVER L'APPLICATION DE LA GARANTIE. LEURS OPPOSEES, 4212718




ID:
TRACTEUR TONDEUSE 39" MODELE C3560-570

0CT 23°98

13:37 No.026 P.0oS8

§

TCONDEL G -

&8
70
7
72
73
74
76
76
77

Parts

320075-853

* 180079
180303

* 1408
303063-953
50148
8260
318341

* 95458
800659953
48308
£6338 -

¢ 1502
300858.853

* 180020

v 1502
301509

* 120813

¢ 35498
57444
300158-983
A00164-885

* 180078
88247

* 1453
417058
8260
58248.853
128214

‘1498
68333

“ 180077

‘1488
300336-850

* 180078
48602

v14p8

' 180078

* 1498
ani2aa

* 180077

" 1498
322202.853
300174
408418

* 44108
ap12a8
300171

* 44108
300782-953
138478

* aspe?
303027
58328
68325
58320
58335-983
kel Far S
58336

* 1502
300241
300310
300311

* 150375
300208-953

* 120228
301551

* 120373
3p298
300317
8260
300703-953

* 120372
30822
121222
360345

" 900340

! STANDARD HARDWARE (TEMZ.

Description

BRACKET, CLUT-ENGAGELEVER
SCREW., 8/18-18X1.00 HHG
WASHER, FLAT .344X .69%.085
NUT, 5/16-18 REGHEXCTRLK
ASSY, CLUTCH LEVER
BEARING, FL. .5031DX.6280D
PIN. HAIR .091 DIAX1.66LG
BRACKET, SWITCH ENGAGE
SBCREW. 546-18X .75 WAHIITAD
BRKT, CABLE RETAINER
PULLEY, .506X.505 PM

BOLT, 075X .76 HHSH 1/4.50
NUT, 1/4-20 REGHEXGTALK
BRKT, FRAME CABLE

SONEW, 11420 .75 HHEC

NUT, 1/4-20 REGHEXGTRLK
ASBY, CABLE, BLADE ENGAGE
NUT, 1/4.28 HJAM

8CREW, 6M16.18% .75 WAHHTAP
TIE, CABLE BLACK NYLON
AS8Y, REAR LIFT

ABSY.LINK, RIGHT SIDE
SCREW, £/16-16X%1.00 HHG
ADJUSTING NUT

NUT, 6/18-18 REGHEXCTALK
WASBHER, FLAY _531X1,06X.085
PIN, HAIR .081 DIAXY 86LG
BRKT ,REAR,HANG.8USP.
BOLY, 6AB.18X .63 CARA

NUT. 516:18 BEGHEXCTALK
BRACKET, HGT/ADJUST SUPPORT
SCREW, 5/16-16X .78 HHC
NUT, 5/16.18 REGHEXCTALK
BRACE, FENDFR F-§ 2818
BOREW, 616.-14X1.00 HHC
WASHER, .41 383X .87%.119
NUT, 5/46-18 REGHEXETALK
SCHEW, 5/16-18%1.00 HHG
NUT, 5/16-18 REGHEX¥GTRLK
QUADRANT, HEIGHT ASJUST
SCHEW, 5/16-18X .75 HHG
NUT, 6/18-18 REGHEXCTRLK
HANDLE, LIFT 5HORT BLK
BOLT, 500X 270 MHEH 516.48
WASHER, FLAY 508X .75%.024
NUT, $/16-18 HWDFLG 14 K
PAWL, HEIGHT ADJUST

BOLT, .500% .270 HHSH Sr18-18
NUIY, 5/16-18 HWDFLCTRLK
POINTER 2.P1,

WABHER, EXLK .195%.41%X.03
SCREW, #8-32X 48 HI INAT
ROD. ACTUATOR.-SHORT
SPRING, HEWEHT ADJLIST
KNOB, HGT ADJ IPUSH BUTTON
GRIP 750 O Wr HOLE

BRKY, CABLE RETAIN

PULLEY, .906%.505 NYLON
BOLT, 376X 275 VIS 140
NUT, 1/4-20 REGHEXCTII K
CABLE, LIFY 24 70 F-4 20XB-5
PIN, CLEVIS 310DIA+.475L.G
RING, RETE .51%.24

NUT, 1/4-20 REGHEX

CLEVIS

SEREW, 5/16.-16X .63HHC
WASHER., .344IDX1.500X.09 CU BPH
NUT, 8/16-18 8¢

PULLEY, .006X.305 NYLON
PIN, CLEVIS .38 DIAX1.00 LGS
PIN, HAIR 091 DIAX1.65LG

CLEVIS, LIFT cAliLE .

NUT, 1/4-20 REGSO,

PIN GLEVIS 312 X 812

PIN, COTTER .080/,006Y.75L.G
LIFT COVER.3G* F§

SCREW, #10 X .75 MBI AST




ID: OCT 23’98  13:38 No.026 P.Qg
TRACTEUR TONDEUSE 39" MODELE C3560-570

ENSEMBLE DIRECTION AVANT

VOYEZ VOLANT
VOYEZ TABLEAU
ASSEMBLAGE DE BORD
VOYEZ CHASSIS
PRINCIPAL

VOYEZ SUPPORT
D‘ESSIE(;I AVANT

.

VOYEZ CLE1

TOUTES LES PIECES NON
UTILISEZ DES PIECES D'ORIGINE POUR CON- REFEREES SONT
SERVER L'APPLICATION DE LA GARANTIE. INTERCHANGEABLES AVEC

LEURS OPPOSEES. 315650F




OCT 23°'9s8

13:39 No.026 P.10

Koy# Partk
1. .
2. 300272
3. 53373
4, 52407
5. 302026
8. 315886
7. 36625
8. 304590
8. + 180128
10 120382
11. » 1494
12, 58289
13. 52406
14, « 180177
15, 22265
16. « 1500
17. 58291
18. » 124925
18, 57158
20. 21275
21, « 48602
22 5996416
23, 120382
- 24. + 120369
28 58243
26. 58244
27, 58274
28, 301410
29, 301368
30. 21682
3t 36628

Dascription

ABSY, AXLE FRONT 4/Ws SUSP
ASEY, FRONT AXLE SUSPENDED
AXLE COVER

SPINDLE BEARING

ASSY, SPINDLE RH

ASS8Y. SPINDLE LH

RING, RETEX 57X 05TRUS133.76
TIE ROD ASSY, 10.81LG W-SEGTION
SCAREW, 3/8-18X1.75 HHC
WASHER, REGSPTLK.393X.68X.10
NUT, 3/8.16 REGMXCTRLK
SECTOR, STEERING LF

BRANG, FL ECC.510IDX .2580DX &6
SCREW, 1/2-13X1.50 HHC
WASHER, FLAT .515X1.38X.116PL
NUT, 1/2-13 REGHCTRLK
STEERING LINK

NUT, 3/8.24 REGHEXJAM

BALL JOINT %/8 THD S8HORT STUD
BALL JOINT 38 TH'D LONG STUD
NUT, 3/8-24 WDFLHLK WHIZ
WASHER, FLAT .8381X1.00X.125
WASHER, REGSPTLK 333X.68X.10
NUT, 3/8-24 REGHEX

SHAFY, STEERING LF

PINION, STEERING LF

PIN, DOWEL .2500 OD+1.78LG PL
BRNG, FL .752I1DX1.0610D¥ .24
WASHER, FORMED1.135X1.53%.12
WASHER, FLAT .765X1.25X.042
RING, RETEX .87X.05TRU5133-75

« STANDARD HARDWARE ITEME
* ORDER INDIVIDUAL PARTS.

.‘.4_a.._..._-_._.\_.m;...-_‘m.‘_sm_._...n;mm_.g\)_;_.pmd_;

Qty.




ID: OCT 23'98 13:39 No.026 P.11
IHACIEUH IONDEUSE 39" MODELE C3560-570

“TRANSMISSION

- -
VOYEZ CHASSIS
PRINCIPAL

Vovez
MOTEUR
POULIE

TOUTES LES PIECES NON
REFEREES SONT
UTILISEZ DES PIECES D'ORIGINE POUR CON- INTERCHANGEABLES AVEC
SERVER L'APPLICATION DE LA GARANTIE, LEURS OPPOSEES. 3184054

10



ID:
IHQU!tUHIUNUEU5b39'MUUtLtU&ﬁU¢IU

OCT 23’98

13:40 No.026 P.12

Key# Part#

1 L2

2 02745
3 3021

4 22053
5 214120
6 0180112
7 120393
8 01408

9 352471
10 050047
11 038498
12 120838
13 0122017
14 120323
15 01448
16 57289
17 138538
18 01408
19 310764-958
20 87157
21 658255
22 302743
23 137186
24 0120238
25 304438-653
26 321514
27 204018
28 ¢1498
29 300308
o] 310875
31 57847
32 2068
33 56180
34 48160
35 300154
36 . 300763
37 45602
38 01498
ap 39858
40 35374
41 45882
42 01489
43 57204
44 57217
45 20507
46 45602
47 01498
48 313659
49 H271184
&0 ¢ 1498
51 66850
52 314584
53 24167
54 57185
55 403584
56 57478
87 52028
58 0842

] 042818
B0 366825

Description

TRANSAXLE FOOTE 43806
PULLEY, V 4L 6.60 OD

KEY, WORF 606 .750X.187X.212
RING, RETEX .68X.04TRUS100-62
BELT, V 4L 84.75 ‘
SCREW, 5/16-18X2.76 HHC GRS
WASHER, FLAT .344X .60X.085
NUT, §/16-18 REGHEXCTRLK
BRAGKET, STABILIZER

SCREW, 3/8.16)1.25 WAHHTAP
SCREW, 5/18-18X .76 WAHHTAP
WASHER, HVSPTLK .328%.60X.00
SCREW, 5/16-18X1.00 RHC GR2
WASHER, FLAT .344X .60X.085
NUT, 5/16-18 REGHEXCTRLK
GUIDE, BELT 5/16-18THD
WASHER, REGINTLK.320%.61X.03
NUT, 5/16-18 REGHEXCTRLK
BRKT, SHIET P920-5/FA360-583
WASHER. .750X.250 SP-TRANSAXLE
SCREW, 1/4-28X .76 NYLHHCGRS
LEVER, SHIET FOOT 4380-586 LF
PIN, COTTER .128 DIAX1.00LG
NUT, 1/2-12 HEXJAM

KNOB, SHIFT NOMA 1/2.13
SPRING BIAS DRAGLINK

GUIDE, BELT

NUT, 5/16 19 REGHEXCTRLK
PEDAL ASSY, BRAKE/GLUTGH LF
PIN CLEVIS A
SPRING, BRAKE PEDAL
WASHER, FLAT 504X .75X.059
PIN HAIR

PAD, CLUTCH BRAKE W/RRINTING
ARM, IDLER TRACTION DR, LF
BOLT, 626X 1356 HHSH 5/16.18
WASHER, FLAT .333X .87X.119
NUT, 5/16-18 REGHEXCTRLK
RETAINER, BELT

PULLEY, IDLER V4L 2.08X .62
BOLT, a/8.16X1.50 CARR GR2
NUT, 3/8-16 HEGHXCTRLK

ROD, CLUTCH

BRACKET, BRAKE ROD

BOLT, 437X .156 HHSH 5/16-18
WASHER, FLAT 333X 87X.116
NUT, 5/16- 18 REGNEXCTRLK
ROD, BRAKE LT 920 LF 22.25
NUT, 5/16-18 HEXKEPS

NUT, 5/16-18 REGHEXCTALK
SPRING, CLUTCH .113X.750X8,75
TIRE, PU20XB.00-8TURFWHI134
VALVE STEM

WHEEL., 20X8.00 WHITE .76 DIAHUB
HUBCAP, 1.500IDX7/8LG HUB
BPAGER, .75 X 175 X 1.32

KEY, SQUARE .187SQX2.25LG
WASHER, FLAT .755X1.21%.075
WASHER, FLAT  755X1.53X.07
RING, RETEX .57X 05TRU5133-75

O0STANDARD HARDWARE ITEMS
*CONTACT YOUR NEAREST FOOTE TRANSAXLE DEALER FOR PARTS & SERVICE,

o
=<

MR B N0 P NY ~4 o N3 mb =t b b ek ek b ok ok b A R & b b b e ol ok (D b B h oh b ek b oA ok b Rk eh R kb K ek mh s —d A CD P ek oA et en o

11




e ID: OCT 23°98  13:40 No.026 P.13

MOTEUR ENSEMBLE
21
B~ k 15
. %\xﬁfz -l
a-" AY;‘?“" e

p
:

L

8 Iy Pais
& 1

] e . '
/ "ﬁ, E}*%&;“ TS
VOYEZ CHASSIS g ) /w “

rd o

‘

/

PRINGIPAL "»u._?,/
. ,/’ ‘{'\"\/

/;

14

P ot TR
e AP oy b \“‘\*"'\\
- Pre ng (R NS
. e

o i B .\,’:..:“.
v Dyl .
« _,;dfvpulr.'mm"*{e,él
A e %

b »
\ ~ i, =,
t . - “ua ‘hq}

VOYEZ CHASSIS
PRINGIPAL
13-
TOUTES LES PIECES NON
REFEREES SONT
UTILISEZ DES PIECES D'ORIGINE POUR CON- INTERCHANGEABLES AVEC
SERVER L'APPLICATION DE I.A GARANTIE. LEURS OPPOSEES. 310823A
12




ID: ODCT 23'98 13:41 No.026 P.14

B w6 W W T el S el P GOE F e G ey SIS IS ST WS

),

Key#  Part# Description Qty.
1 ENGINE 12 HP B&S I/C (SEE ENGINE MANUAL) 1

2 050047 SCREW, 3/8-16X1.25 WAHHTAP 4

3 0138489 WASHER, EXLK 384X.60X.04 1

4 308887 MUFFLER, 10-12 HP W/TUBE FR EXH 1,

5 46708 GASKET, MUFFLER 1 5
8 54767 SHIELD, HEAT 1

7 0173063 SCREW, 5/16-18X3.50 HHC 2

8 58361 PULLEY ASSY, 4.750FFS 5.5DIA 1

2] 57791 KEY, SOUARE .260SQX5.00LG 1

10 304246 SPACER, 1.01X1.484 ENGIN PULLEY 1

11 056431 WASHER, .080{0X1.3800LX.437PILOT 1
12 01202383 WASHER, REGSPTLK 459X.78X.12 1

13 0428644 SCREW, 7/16-20X5.00 HHG 1

14 314089 TANK, FUEL 1

18 045080 SCREW, 1/4-10X .7SPHPNTAP 4
16 47452 GAS LINE, .28ID 13.50"
17 £7444 TIE, CABLE 1

18 48672 CLAMP, FUEL LINE 2

19 46704 GAS CAP, 1-1/2.7 THD 1

20 321273 CONTROL, THROTTLE LF 12HP 1

21 320853 SCREW, 10-24X 63PHPNMA 2
22 0271166 NUT, #10-24 HEXKEPS 2
23 50607 KNORB, RQUND THROTTLE 1

¢ Indicates STANDARD HARDWARE ITEMS,

13



13:41 No.026 P.15

0CT 23’98

ID:

THACIEUR TONDEUSE 39" MODELE C3560-570

CARYER DE TONDEUSE

UTILISEZ DES PIECES D'ORIGINE POUR CON-
SERVER L'APPLICATION DE LA GARANTIE,

<}
|
S

z 2
g >
Z
&S WM
W 2 )
c9ag
B 2mo
o<
wunp
SEGO
LEAS
niL T
X340
g &~

- B




)
L

14

OCT 23’98

S ID:
TRACTEUR TONDEUSE 39" MODELE C3560-570

13:42 No.026 P.16

Key# Party

1 316610-178
2 57314
3 126216
3A 126358
4 01498
5 §7318
6 01498

7 67380
g 0120834
9 01408
10 58250
1" 0180077
12 120393
18 {1498
14 58251
15 0160077
16 120303
17 01408
18 315302
19 0300345
20 120392
21 01480
22 56424
23 56428
24 40562
25 50616
26 85547
27 49562
28 80818
29 51449
30 562480
31 §6365
32 01282
33 0506834
34 58318
35 0180075
36 01498
37 58205
38 58247
39 0122017
40 01498
41 300103
42 0180075
43 01498
44 300102
45 0180075
48 01498
47 58190
48 2483
49 030573
50 320565
51 300460
52 306073
&3 135624
54 300180
858 096416
56 45171
57 300700
&8 180077
59 1408
60 121954
61 271172

Desetiption

DECK, 39*5D MOWER

BAR, SKiD

BOLT, 6/16-18X .78 CARR
BOLT, 516-18 X 1,000 CARR,
NUT, 5/18-18 REGHEXCTALK
GUIDE, BELT 5/16.18 THD

NUT, 5/16-18 REGHEXCTRLK
BRACKET, CHUTE

SCREW, 8/18-18X 50 HHC
NUT, 8/6-18 REGHEXCTRLK
UFTBHACKET,REARRH
SCREW, 5/18-18X .75 HHC
WASHER, ELAT 344X .69X.065
NUT, 8/16-18 REGHEXCTRLK
BRAGKET,DECKLFTREARLH
SCREW, 8/16-18X .75 HHC
WASHER, FLAT ,244% .89X.065
NUT. 5/16-18 REGHEXCTRLK
BRACKEtiDLERSUPPORT
SCREW, 5/16-18X1.38 WATAR
WASHER, FLAT .344x .88X.0885
NUT,&1&18REGHEXCTRLK
QUILL ASSY, 36/30/40/43
SHAFT/SADDLE 38"

BRNG, BALL

DUST SHIELD

QUILL CASTING

BRNG, BALL

SPACER, 2. 797LGX.669IDX 880D
SPACER, .488LGX.93200X.672|D-PM
PULLEY, 26/36" UL
SFECIAL WASHER

NUT, 7/16.20 WOFLLK

SCREW, 5/16-19X .88 WAHHTAP
UFTSUPPORTFRONTDECK
SCREW, 5/16.18X .63 HHC
NUT, 5/16-18 REGHEXCTRLK
UNKBRAGKERDECKFR
ADJUSTING NUT

SCREW, 5/16-18X1,00 HHC
NUT,W1&18REGHEXCTRLK
WHEEL BRKT, LH

SCREW, 6/16-18% .63 HHC
NUT,&1&18R&GHEXCTRLK
WHEEL BRKT, RH

SCREW, 5/16-18X .63 HHC
NUT,&i&iBREGHEXCTRLK
BLADE, 15.68 HI-LIFT
WASHEnname1esnxo7BELLWL
SCREW, 2/8-24X1.00 NYLHHC
IDLER ARM ASSY.

IDLER ARM

BRAKE PAD
HVET,THSET185DMXA1
BOLT, .50 X .188 MHSH3/8. 15
WmSHER,HAT1m1X1~uXA25
NUT, 6/16-18 X .78 HHC WHIZ-LOCK
BHACKETEXTEN&ONIDLER
SCREW, §/16-16 X .75 HHC
NUT, 5/16-18 REGHEXCTRLK
SCREW, 1/4-20X2.00 HHC
NUT.HmEOHEGHEXCTRLK

0 Indicates STANDARD HARDWARE ITEMS

Qty.

1
1
1
1
2
1
1
1
2
2
1
2
2
2
1
2
2
2
1
1
1
1
2
1
1
i
1
1
1
1
1
1
1
7
1
4
4
1
2
bs
2
1
3
3
1
<
2
2
6
2
1
1
1
2
1
1
1
1
1
1
i
1




ID:

TRACTEUR TONDEUSE 39" MODELE C3560-570

13:44 No.027 P.0O1

CARTER DE TONDEUSE

CLE #11

VOYEZ b G2
SUPPORT, POULIE 1" -
INTERMEDIAIRE

UTILISEZ DES PIECES D'ORIGINE POUR CON-
SERVER L'APPLICATION DE LA GARANTIE,

TOUTES LES PIECES NON
REFEREES SONT
INTERCHANGEABLES AVEC
LEURS OPPOSEES.

3241304

16



3

ID:
TRACTEUR TONDEUSE 39" MODELE C3560-570

ocT

23’98

13:44 No.027 P.0Q2

Key# Part#
’ *

2 58306
3 8280
4 300844-053
5 310326
(3] 67325
7 120882
8 0 120377
9 822064
10 300473
11 300680
12 302833
13 120228
14 120393
15 01408
16 302613
17 23763
18 01468
19 67818
20 314075
21 57317
22 303247-853
23 303246
24 308973
25 135624
26 120228
27 120303
28 1498
20 315306
30 1502

Desceription

ASSY DECK, 39" 8US FOR AIR
ROD, DECK HITCH

PIN, HAIR .091 DIAX1.66

BELT RETAINER, 2.556 OD
PULLEY, {OLER BFF 4.00
BOLT, 3/8-16X2.00 CARR

WAGHER, REGSPTLK.303X.68X.10

NUT, 3/8-16 REGHX

SPRING, 071 X .62 X 4.37
EPRING, TENSION

BELT, V6L 77.76

GUARD, BELT LH

SCREW, 6/18-18X 83 HHC
WASHER, FLAT .344X .68X.085
NUT, 5/16-18 REGHEXCTRLK
WHEEL, §D

BOLT, .500X1.300 HHSH 3/8-16
NUT, 3/8-16 REGHXCTRLK
CHUTE-368D,3858D

SPRING, TORSION

PIVOT ROD,GHUTE

ASM. BLADE RBAKE

BRAKE ARM

BRAKE PAD

RIVET, TRSET .185 DIA. X .41
SCREW, 6/16:18 X .63 HHC
WASHER, FLAT .344 X .60 X 65
NUT, 5/16-18 REGREXCTRLK
AOD, BRAKE

NUT, 1/4-20 REGHEXCTRLK

0 Indicates STANDARD HARDWARE ITEMS,
® ORDER INDIVIDUAL PARTS,

o
<

Ak ak o N Ak od ket o DX NN G (D G mh d cd ok md o ah ek ol ok ed e




ID:

TRACTEUR TONDEUSE 39" MODELE C3560-570

OcT 23°98 13:45 No.027 P.0O3

FAISCEAU ELECTRIQUE

VOYEZ HOHLE
IN CONSOLE

UTILISEZ PES PIECES D'ORIGINE POUR CON-
SERVER L'APPLICATION DE LA GARANTIE.

VOYEZ -
MOTEUR BOULON

TOUTES LES PIECES NON
REFEREES SONT
INTERCHANGEABLES AVEC ¥
LEURS OPPOSEES. 3212664

18



ID: OCT 23°9¢8 13:45 No.027 P.04
IHAGIEUR IVUNVEUDE oY MUUELE L3DDU-D/U

1 ] o

Koy# Part# Dascription Qty.
1 3200686 HARNESS 12-12.5 BS H10,WRAP.LF 1
2 41482 PRESS,CUIP . 2
3 303064 ASSSY, LIGHT WIRE-1/4 TURN 1

! 4 52572 BULB, HEADLIGHT 2

i 3 67444 TIE, CABLE 1

' 6 41482 PRESS,CLIP 2
7 805720 SWITCH-IGN 1
8 138557 WASHER, REGINTLK .640X1.1X.05 1 .
9 48140 NUT, 5/8.32 HXHD IGN SWIT 1 i
10 300826 KEY, IGNITION 1=
11 300334 LIGHT SWITCH ON/OFF PANEL 1
12 320082 SWITCH, DOUBLE POLE i
13 57444 TIE, CABLE 1
14 57478 SWITCH, SCR MNT 1
18 o 57220 SCREW, #12 X.50 PHPNTAP 2
16 53716 SOLENCID 1
17 + 187745 SCREW, 1/4.20 REGHEXCTRLK 2
18 - 1502 NUT, 1/4-20 REGHEXCTRLK 2
19 . 271172 NUT, 1/4-20 REGHEXKEPS 1
20 138485 WASHER, EXLK 320X 61X.03 2
21 120368 NUT, 5/16-24 REGHEX 2
22 §7444 TIE, CABLE 1
23 55511 WIRE, GROUND, 125 1
24 271184 NUT, 5/16-18 HEXKERS 1
25 57769 BULRB, INDICATOR 2
26 57547 SWITCH, SEAT 1
a7 « 160505 SCREW, 1/4-20%.138 2
28 57488 BATTERY 12V, 5 PLATE-18 AMP 1
26 57551 ROD, BATTERY 1
a0 57562 ROD, BATTERY,TOP 1
31 310067 NUT, WING 1/4-20X.63 HHC 1
a2 + 120854 SCREW, 1/4.20 X.63 HHC 2
33 « 271172 NUT, 1/4.20 REGHEXKEPS 2
24 302031 FUSE, 15 amp SFADE TYPE 1

+STANDARD HARDWARE ITEMS

SCHEMATIC DRAWING:
™ T [cam— s e 2
| [3) sy N |p gromo
;mﬂ@lh @ l“n v
*wsv;" | FRANE
e e

1 FRIME
xU€
()
G0N SO 0880
POSITION EG [MIL LIRS
0ff et
oM e |
STARY L GSE=s0
HAY
haCE HEADLGHTE
a3

19



I1D: OCT 23°98 13:46 No.G27 P.05

CHALAMND ASSEMBLAGE

VOYEZ CHASSIS
PRINCIPAL ~_

8
@

7 16 156 6

316185C

20



Pl

:
*

- - DR DN
- O

o wd
[« 3, WP/ U

: ID:
; {RACTEUR TONDEUSE J9" MUDELE U3bbU-b/U

i S

0CT 23°9

13:46 No.027 P.06

g
CUSTOMER ASSEMBLY VIEW
315857 PARTS BAG ASSY QTVY1
Parti Dectiption Qty
57464 SEAT.450 MICH. 1 .-
301251 WHEEL, STEERING, 13° . Lot ’
313952 TIRE, PU 15X6.0X6 TURF 2
24167 VALVE S8TEM 1
30820 WHEEL W/BRG. 1
390879 BEARING,FL1.9800+.75310 PM 2
40354 HUBCAP, 1.500!DX7/BLG 2
120883 WASHER, FLAT .344X .60X.065 4
120634 WASHER, HVSPTLK .32BX 60X .08 4
122007 SCREW, 5/16.18X .75 HHC 4
456378 PIN, SPRING.250DIAX2.00LG HVPL i
57212 COVER, STEERING SHAFT 1
55514 SHIFT XNOB 1
54873 TROUGH, OIL DRAIN "
642 WASHER, FLAT .755X1.31X.075 4
86625 RING, RETEX .57X.05TAUS133-78 2

21




